ISTANBUL TECHNICAL UNIVERSITY * GRADUATE SCHOOL OF SCIENCE

ENGINEERING AND TECHNOLOGY

AN ANALYSIS ON GREY WATER SOURCE SEPARATION AS AN
ALTERNATIVE FOR CONVENTIONAL WASTEWATER MANAGEMENT
USING THE CASE OF KOCAELI YENIKENT NEIGHBORHOOD

M.Sc. THESIS

Hilal EFE

Department of Environmental Engineering

Environmental Science, Engineering, and Management Program

DECEMBER 2017






ISTANBUL TECHNICAL UNIVERSITY * GRADUATE SCHOOL OF SCIENCE
ENGINEERING AND TECHNOLOGY

AN ANALYSIS ON GREY WATER SOURCE SEPARATION AS AN
ALTERNATIVE FOR CONVENTIONAL WASTEWATER MANAGEMENT
USING THE CASE OF KOCAELI YENIKENT NEIGHBORHOOD

M.Sc. THESIS

Hilal EFE

(501141747)

Department of Environmental Engineering

Environmental Science, Engineering, and Management Program
[...]
In the light of this information, it is stated that microbiological quality requirement
should be determined depending on the type of cooling systems. In the example of
Washington State given in Appendix B2, total coliform concentration goes down to 23
cfu/100 mL if aerosol generation happens to be the case, while the limit is as high as

240 cfu/100 mL for cooling systems without aerosols.

28



Table 2.9: Reclaimed water quality criteria for cooling.

Grey Water Wastewater
Parameters Units Min Max Min Max
Odor Non @)
pH 6@ ele) 5.5 ® 9O ®
Color HU 15®
Turbidity NTU 2 )R @ E) 10 ™M 1® 5 ®
Residual ClI mg/L 0.2© 10@ 0.2© 20
BOD mg/L 50 G 50 @ 5® 80 ®
TSS mg/L 5@®06) 30 @ ® 5®@® 30 @0
TOC mg/L 1®
T.N mg/L 10 @ ©®)
T. -Coliform cfu/200 mL 10 (6] 240 (5)
(max single sample)
T. Coliform cfu/100 mL 220 236
(7d mean)
E.Coli cfu/100 mL 0w 0® 800 ©
(max single sample)
E.Coli cfu/100 mL 200 ®
(30d mean)
E.Coli cfu/100 mL 10®
(1y mean)
Faecal Coliform cfu/100 mL 14 @ 200 M 100 @ 800 ©®
(max single sample)
Faecal Coli. cfu/100 mL 23 234 2000
(30d mean)
Faecal Coli. cfu/100 mL 0@ 29 46 @
(7d mean)
Enterococci cfu/100 mL 89 ©
(max single sample)
Enterococci cfu/100 mL 35
(30d mean)
T.Legionella cfu/l 1,000 @
Thermptole rant cfu/100 mL 10,000 @
Coliforms
Intestinal Nematodes ~ €99/10L 10

@ singapore; ® Wisconsin, USA; ® California, USA; ® Massachusetts, USA; ©
Washington, USA; © Northern Territory, Australia; © Hawaii, USA; ©® Oregon,

USA

@ Tasmania, Australia; @
EPA; © Spain; “ Georgia,

USA; ® Western Australia,
Australia; ® Texas, USA

29



2.4.4 Criteria for car wash

As one of the rare end-use areas of grey water or wastewater, quality criteria for car
wash is determined in 16 different locations where more than half of them are
specifically for grey water. As shown in Appendix B1 and B2, great majority of grey
water quality limits given for this purpose is defined by USA and Australia. On top of

these two expectable locations, United Kingdom and Jordan define limits.

While the grey water standards and guidelines set limits for the organic matter content,
total suspended solid and turbidity, and microbiological quality like the other reuse
areas; it is completely prohibited to utilize reclaimed grey water for car wash in

Victoria, Australia.

A full list of car wash criteria (for both grey water and wastewater) based on region
are given in Appendix B2. Additionally, min and max values are represented for all
parameters limited by grey water in Table 2.10. As is seen, BOD concentration

restricted as 10 mg/L by all the regions where standards are currently available.

Table 2.10: Reclaimed grey water quality criteria for car wash.

Parameters Units Min Max
pH 50 95®
Turbidity NTU 10 10 @
Residual Cl mg/L 020 100
BOD mg/L 10 @@ 6 ©) (M
TSS mg/L 5 6)(6) 10 @@
T.N mg/L 100
T. Coliform (max single sample) ~ cfu/100 mL 10® 2346
T. Coliform (7d mean) cfu/100 mL 22@
E. Coli (max single sample) cfu/100 mL 10 @
E. Coli (1y mean) cfu/100 mL 1@
Faecal Coli. (max single sample) cfu/100 mL 10 239
Faecal Coli. (7d mean) cfu/100 mL 0®
Thermotolerant Coliforms cfu/100 mL 1 ©@

@) United Kingdom; @ Queensland, Australia; © Wisconsin, USA; @ Oregon, USA; ®
Massachusetts, USA; ® Wisconsin, USA; @ Jordan; ® California, USA; © Arizona, USA

30



Similarly, most of the TSS concentration requirements are in line with each other,

where it usually reported as 10 mg/L in most cases and 5 mg/L by two of the standards.

2.4.5 Criteria for urban cleaning

Likewise car wash, urban cleaning (which mainly refers to street cleaning) is not a
wide-spread end-use in terms of grey water or wastewater reuse standards as it is only
mentioned in the standards by several states in USA such as Washington, Oregon,

Hawaii, Arizona, and Massachusetts.

Grey water quality standards for urban cleaning are most likely about the organic
matter content, total suspended solid, and microbiological quality. As shown in detail
in Appendix B2, Washington State has different limits for street sweeping and spray
washing of streets. Spray washing requires tighter limits which is 5 mg/L for both
BOD and TSS concentrations, while there is no BOD, TSS, and turbidity limits for
street sweeping. The maximum BOD concentration requirement is determined by

Massachusetts with 30 mg/L.

While Oregon and Washington States set limits for total coliform which is 23 cfu/100
mL for both; Hawaii, Arizona and Massachusetts measures microbial quality with
faecal coliform which ranges between 100-800 cfu/100 mL for a single sample.

31






3. CURRENT WASTEWATER MANAGEMENT SYSTEM IN TURKISH
REPUBLIC

Similar to all developing countries, consumption rate of natural resources, especially
fresh water reserves, is increasing in Turkish Republic (T.R.) as a result of growing
population and urbanization. However, Ministry of Environment and Urbanization
stated that 36% of 112 billion m® of total water reserve in T.R. is available to be
utilized. While 16% (7 billion m®) of total water consumption (44 billion m®) s
consumed for potable purposes, 11% (5 billion m®) is used in industrial facilities and
the rest (73%, 32 billion m®) for irrigation [49].

3.1 Conventional Wastewater Management

Conventional wastewater management consists of combined or separate sewer systems
and a combination of physical, chemical, and biological operations to remove basically
solids, organic matter, and nutrients from wastewater [50]. Combined sewer system is
large pipe networks that convey domestic sewerage, industrial wastewater and storm
water run-off in the same pipe to treatment facilities. While rain water is collected
together with urban wastewater in combined systems, separate sewer systems are
designed to convey wastewater and surface run-off in different pipe networks as
illustrated in Figure 3.1. In separated systems, storm water, which is less polluted in
comparison with wastewater, is discharged into the receiving environment without any
treatment operation. Also without any pumps, rain water flow to receiving bodies is
driven by gravity. Considering these two aspects of separate systems, pumping and
treatment cost of urban wastewater decreases as wastewater becomes denser in smaller
volumes. Similarly, investment cost of wastewater treatment facilities reduces as they

receive only wastewater instead of an influent that contains surface water run-off [51].

Recently in T.R., sewer systems are being built as separate systems. However, some
of the previously built combined sewerage networks are still in use. This is because
the investments for sewerage networks started in 1970s and focused on city centers at

the beginning and extended to smaller residential areas afterwards. [52] Due to the fact

33



that many provinces in T.R. are still served by combined network, great number of

treatment plant are receiving diluted wastewater which leads to higher energy

consumption and lower biological growth rate [51].

.

i

“ “

. 1
", 2
i " .
\W

X
" \\”
74 N .

o
ML

-

Figure 3.1: Combined and separate sewer systems. [51]

Figure 3.2 shows that the population receives sewerage services (no matter if
combined or separate) was 69% of municipal population in 1994, while it reached up
to 90% in 2014. The decline between 2012 and 2014 is explained by Ministry of
Environment and Urbanization that some smaller municipalities were

village/neighborhood status Municipality Law numbered 6360. [49]

100

92
90
90 . 86 87 88 88
81 83
77 78
72 72
| | | | | | |

1994 1995 1996 1997 1998 2001 2002 2003 2004 2006 2008 2010 2012 2014

&

g 8 &8 8 8 8

[
(=1

(-]

Figure 3.2: % Population served with a sewerage system in T.R. [49]

34



Similarly Figure 3.3 represents that only 13% of population in T.R. received
wastewater treatment services in 1994, while this percentage raised up to 68% in 2014
[49].

According to the Wastewater Treatment Plant Inventory published by Ministry of
Environment and Urbanization in February 2017, there are 919 municipal wastewater
treatment plants in T.R. [53]. The capacities of these facilities are ranging between 50
- 971,136 m¥/d [51].

80
70
60
50
40
30
20
10

1994 1995 1996 1997 1998 2001 2002 2003 2004 2006 2008 2010 2012 2014

Figure 3.3: % Population served with a treatment system in T.R. [49]

As given in Figure 3.4, 11% of existing plant have advanced treatment, while great
majority of facilities (48%) have secondary treatment which refers to the systems
composed of coarse grid, pump station, fine grid, oil and sand catcher, primary
sedimentation tank, aeration tank, and clarifiers. Modular treatment plants that covers
13% are preferred in remote and comparatively smaller locations, while natural
treatment (19%) is applied in case that the climatic conditions are suitable.

In recent years, advanced biological treatment plants became widespread, as
wastewater reclamation is gaining popularity. The processes that is able to eliminate
nutrient is preferred for the facilities constructed after 2005 [52]. For reclamation, sand
filter and disinfection units are commonly combined to advanced biological processes
after secondary sedimentation tanks. The details of wastewater reclamation in Turkish
Republic is mentioned in Chapter 3.2.

35



= Advanced Treatment
= Natural Treatment

» Physical Treatment

= Secondary Treatment
= Modular Treatment

« Not Identified

Figure 3.4: % Distribution of treatment methods in T.R.
(Based on [53])

3.2 Wastewater Reclamation

As a result of growing water demand and difficulty of reaching fresh water resources,
sustainable management of water and interests in alternative water sources have
increased all over the world, as well as in T.R. Wastewater and its segregated
streams/sub-streams are considered as one of those alternative water sources which
encourages the development of new technologies and applications of secure reuse
practices. In terms of water recycling, domestic wastewater reclamation is generally
applied on a large scale in centralized systems, while industrial wastewater and grey
water recycling are commonly applied on a comparatively smaller scale in
localized/decentralized systems.

3.2.1 Conventional wastewater reclamation

Considering T.R. as a country under water stress, it is significant to recycle and reuse
wastewater for conservation of fresh water resources. Recently, 126,400 m3/d
wastewater is reclaimed out of 10,453,315 m? overall in T.R. While this volume refers
to 1.2% of wastewater treated in T.R., this ratio is around 2.4% in Europe, 19% in
Australia, and as high as 70% in Israel [54]. As it is shown in Figure 3.5, wastewater
is reclaimed by 55 wastewater treatment plants (out of 919 in total) located in 19
provinces of T.R. Most of this centralized systems are operated in Kocaeli, which will
be mentioned more in detail in Chapter 3.3. Out of 55 reclamation units operated, three

36



highest capacity plants are Istanbul Pasakoy WWTP with 84,000 m®%d, Kocaeli
Dilovasi WWTP with 40,000 m3/d, Afyon Sandikli WWTP with 7,000 m®/d [54] [3].

Tekirdag I

=

(¥}

Osmanive 3
Mersin [N 1
Mugla 2
Nevsehivr I 1
Konya NN
Kocaeli | 12
Kirklareli 1
Izmir 9
Istanbul NI
Erzurum 1
Edirne NN 1
Bursa 1
Bitlis
Balikesir 1N 1
Aydin I 3
Antalya NN
Ankara I S

Afyon I 2

Number of Plants

Figure 3.5: Number of wastewater treatment plants with reclamation units in T.R.
(Based on [3] and [54])

Wastewater reuse applications are generally materialized by public sector by the
adoption of centralized reclamation units after conventional treatment. The
reclamation units are located following secondary sedimentation tanks, which are
usually consisting of sand filter, UV disinfection, and chlorination as given in Figure
3.6. After treatment, 84% of treated wastewater is reused for irrigation of green areas,
4% is utilized for agricultural irrigation and 12% for industrial purposes [54]. As
around 72% of water in T.R. is utilized for irrigational purposes, treated wastewater is
primarily revaluated in order to prevent consumption of available fresh water resources
[49].

Wastewater recycling is not only beneficial in terms of environmental sustainability,

but also financial feasibility. Wastewater reclamation could be feasible in the regions

37



such as Marmara, where water expenses are higher for the industrial facilities in
comparison with households [49]. Industrial wastewater reclamation could be
implemented in two ways; reclamation of industrial wastewater by organized
industrial zones or reuse of reclaimed domestic wastewater in industrial processes.
Bursa and Izmir Tekeli organized industrial zones are posing examples of good
practices of industrial wastewater reclamation. While 8,000 m3/d industrial wastewater
is treated via MBR system in Izmir Tekeli OlZ, RO system with the capacity of 50,000
m3/d is used in Bursa OIZ [55]. Kocaeli, as discussed in Chapter 3.3, is one of the

examples of practices for domestic wastewater reclamation for industrial purposes.

= UV disinfection
= Sand filter +
Chlorination
= Chlorination
- 4%
= Pressure filter
= Mebrane process

Figure 3.6: Treatment processes applied in wastewater reclamation in T.R. [54]

In Aegean and Mediterranean Regions of T.R., where tourism oriented water
consumption is pretty high, reuse of domestic wastewater became common for
irrigation of landscape areas around the hotels. In this context, the “Project for
Determining Bathing Water Profiles on the Coasts of Turkey” is carried out by
TUBITAK. Within the scope of the project, a research was conducted on recycling of

wastewater and rain water from selected tourism facilities [49].
3.2.2 Grey water reclamation

Grey water reclamation is significant, since it enables the reuse of up to 75% of
domestic wastewater by volume. Although it contributes to sustainability of water
management, the number of the practices in T.R. is so limited. Starting in 2000s, green
buildings started to emerge, mostly as LEED compliant projects; a US certification

program that focuses primarily on sustainability of new, building projects, where

38



points are awarded for factors such as sustainability, materials used, energy, and water
efficiency as given Table 3.1. Based on the scoring chart given by US Green Building
Council [56], water related points could be gained from the criteria depending on rain
water management, water use reduction, water metering, and cooling water use, which

is equal to 14 points out of 110 possible points in total.

Table 3.1: Scoring of LEED certificate. (Based on [56])

Criteria Possible Points
Integrative process 1
Location, transportation 16
Sustainable sites 10
Rainwater management 3
Water efficiency 11
Outdoor water use reduction required
Indoor water use reduction required
Building level water metering required
Outdoor water use reduction 2
Indoor water use reduction 6
Cooling tower water use 2
Water metering 1
Energy, atmosphere 33
Material, resources 13
Indoor environmental quality 16
Innovation 6
Regional priorities 4
TOTAL 110
Water related points 14
(Possible) grey water related points 10

Eliminating the criteria related to water metering and rainwater management, 9% of
total possible score (110) could possibly be gained by grey water reuse, meeting the

criteria including water use reduction, and cooling water use.

As of November 2017, around T.R., there are 236 LEED certified projects, most of

which are situated in the population-dense cities such as Istanbul and Ankara [57]. It

has to be noted that a building having LEED certification does not imply a grey water

system, it only encompasses attributes such as usage of innovative water technologies

related to criteria given in Table 3.1. For certain applications that addresses grey water

reuse are far more limited and for the most part applied in small scale, centralized
39



systems. Most of grey water systems in T.R. are reported by Oructut [12] as shown in
Table 3.2. and they mostly route grey water from hand wash basins and
shower/bathtubs to flush reservoirs and landscape irrigation after treatment are more

popular in household, office, and hotel projects in T.R.

Table 3.2: Grey water reclamation in T.R.

Project Province Greywater Capacity Treatment End-use

Source (m3/d) Method Purpose
Dorm
Develi Dormitories* Kayseri SH/BT, WB 30 MBR IR, TF
Aysel-Abdullah Ogutucu Dorm** Istanbul MBR TF
Mersin State Dormitory* Mersin SH/BT, WB 280 - IR, TF
Industrial facilities
TEI TUSAS Factory* Eskisehir  SH/BT, WB 85 MBR IR, TF
Hotel
Taksim Peradys Hotel* Istanbul  SH/BT, WB 15 MBR TF
Polat Renaissance* Istanbul  SH/BT, WB 17 MBR TF
Istanbul Hilton Hotel* Istanbul ~ SH/BT, WB 75 MBR IR, TF
Bostanci Dedeman Hotel* Istanbul  SH/BT, WB 45 Filt. & UF IR, TF,CT
ﬁg:(ec,iﬂa Surf Training Center & = . o1kale  SH/BT, WB MBR IR, TF
Levent Dedeman Hotel*** Istanbul  SH/BT, WB 30 Filt. & UF IR, TF
Ozdilek Center*** Istanbul  SH/BT, WB - - TF
Household
Anthill Housing Complex* Istanbul  SH/BT, WB 105 MBR TF
Sinpas Antepia-1. Etap* Gaziantep SH/BT, WB 118 MBR OP
AnkaNatura* Ankara SH/BT, WB 25 MBR IR, TF
Zorlu Center* Istanbul  SH/BT, WB 250 MBR IR
Milpark Homes* Istanbul  SH/BT, WB 60 MBR TF
Yeni Hayat Homes* Istanbul  SH/BT, WB 35 MBR IR, TF
Astay Onalti Dokuz* Istanbul ~ SH/BT, WB, SN 70 MBR TF
Antteras*** Istanbul - - - TF
Aeropark Project* Istanbul  SH/BT, WB 8.5 MBR TF
Gulnar Koru Homes*** Istanbul  SH/BT, WB - - IR, TF
Varyap Meridian* Istanbul  SH/BT, WB 45 MBR IR, TF
Urban Reneval Project in Kadikoy Istanbul  SH/BT, WB Applicablertlgl?gé);sc)l\/g;th over 200
Mistral 1zmir*** 1zmir - - - -
Office
Eser Green Building* Ankara  SH/BT, WB 8.5 MBR TF
é‘;ﬁ%ﬂ“&ﬁ"””idpa"ty Building Istanbul ~ SH/BT, WB 35  FiltL&UF TF
Zorlu Levent Plaza* Istanbul  SH/BT, WB 45 Filt. & UF TF
Ozdilek Plaza* Istanbul  SH/BT, WB 20 - TF
AND Kozyatagi Office Tower*** Istanbul ~ WB - - IR

40



Table 3.2 (continued): Grey water reclamation in T.R.

Project Province Greywater Capacity Treatment End-use

Source (m/d) Method Purpose
Office
Kuveyttiirk Banking Gebze  SH/BT,WB 22 - TF
Headquarters™
Habom Project* Istanbul  SH/BT, WB 50 - IR, TF
Albaraka Tiirk Headquarters*** Istanbul  WB - - TF
Prokon-Ekon Headquarters*** Istanbul - 240 - -
KOY Project Sales Office*** Istanbul - - - TF
gﬂﬁ‘é‘fﬁ;ﬁﬂece Municipality Istanbul ~ SH/BT, WB - - TF
Shopping mall
ESAS 41 Burda*** Kocaeli - - - OoP
Sport complex
Atasehir Sporium*** Istanbul - 80 - -
Sivas Stadium*** Sivas - - - IR, TF
ﬁ:{gfg';;ffgiﬁgﬂfﬂ'C'pa"ty Eskisehir ~ SH/BT, WB - - IR
grgggfizgﬁtg‘r’fﬂfon' Education  girsa  SH/BT, WB - - IR, TF
University, school
Ozyegin University* Istanbul  SH/BT, WB 60 Filt. & UF  TF
Piri Reis University* Istanbul  SH/BT, WB 60 - IR, TF
ISEIF](I)E;I/;US Y11 Elcgilptry Istanbul SN 10 MBR IR
Other
Nish Istanbul* Istanbul ~ SH/BT, WB 150 - IR
Mosque* Ankara  Ablution 13 MBR TF
Gunesev* Antalya SN 0.8 MBR IR

*Adopted from [12]; **Adopted from [9]; *** Adopted from [58]
Sources; SH/BT: Shower/Bathtub, WB: Wash basin, SN: kitchen sink
End-Use; IR: Landscape irrigation, TF: Toilet flushing, OP: Ornamental pond, CT: Cooling tower

Sustainable Urban Renewal (Super City System) Project

With the cooperation between Istanbul Technical University and Ministry of
Environment and Urbanization, the protocol of “Cooperation for Rehabilitation of
Urban Areas under Disaster Risk” was signed in 2016, which includes greywater reuse
in a concept called “Super City System” that is going to be implemented initially at
Kocakir district of Eskisehir, with the highest emphasis on sustainability. Four more
pilot areas to be designated by the ministry after evaluating parameters such as

location, size of the area and the population [59].

41



Urban Renewal of Fikirtepe Kadikoy

Before the protocol of Cooperation for Rehabilitation of Urban Areas under Disaster
Risk between the Ministry of Environment and Urbanization and Istanbul Technical
University, only Urban Renewal project with grey water system implementation was
Fikirtepe.

In accordance to a report “Determining Requirements for Ecologically Conscious
Sustainable Residential Areas” published by Kadikoy Municipality, source separation,
treatment and reuse of greywater from shower and washbasins were required for 200
and higher as well as business only areas that are at least 10.000 m? with council
decision 2012/55 of 09.05.2012 and Istanbul Metropolitan Municipality council
decision 2012/1592 of 11.09.2012. Firefighting, flush reservoirs, landscaping, car

washing are some of the anticipated reuse scenarios [60].
Zorlu Center Istanbul

With flow rate of 250 m3/d Zorlu Center has the highest flow rate of grey water for
housings complexes. A total of 584 dwellings are fitted with dual piping for grey water
collection, which will be treated and used for landscape irrigation. Following the
installation, on some flats, grey water is combined with kitchen sinks, which

necessitated the installation of oil catchers.

Initially, grey water is treated by a diffusor aerated MBR system, followed by
ultrafiltration while still being aerated, in order to reduce sludge cake accumulation on
the ultrafiltration plates. Additionally, treatment system and treated greywater storage
tank is separated from each other with distance of 50 cm to prevent contamination
[12].

Istanbul Hilton Hotel

With the help of a submerged MBR system, approximately 75 m® of shower and hand
wash basin acquired greywater with design BOD of 200 mg/L, COD of 400 mg/L and
SS of 70 mg/L is treated to BOD less than 10 mg/L and SS less than 5 mg/L and used

for landscaping and flush reservoirs [61].
3.3 Current Situation in Kocaeli

Kocaeli is a province of Turkish Republic located at the east of Marmara Sea, around
Izmit Gulf. Kocaeli, with the surface area of 3,505 km?, has borders to Istanbul and
42



Marmara Sea on the west, Black Sea on the north, Sakarya on the east, Bursa on the
south and Yalova on the southwest [62]. Kocaeli Province is divided into 12 districts
(Darica, Cayirova, Gebze, Dilovasi, Korfez, Derince, Kandira, Izmit, Kartepe,
Basiskele, Golcuk, and Karamursel) with the capital district of I1zmit as illustrated in
Figure 3.7.

BLACKSEA

MARMARA SEA

Figure 3.7: Districts of Kocaeli.

According to population count in 2016 with a total population of 1,830,772, Kocaeli
IS one the most populated provinces in Marmara Region [63]. Since the metropolitan
area of Istanbul extends to the Kocaeli-Istanbul border and the Bay of Izmit allows for
port facilities, most of the industrial plants are located here in Kocaeli. As the city
hosts 13% of manufacturing industry in Turkish Republic, in terms of water
consumption, industrial entities have the highest portion around 30% of total
consumption in the province [3] [64]. As given in Table 3.3, 11% of this total
consumption is met from municipal supply (potable water), the rest comes from wells
and reclaimed wastewater equally [3]. Consumption profile also shows a distribution
of 3% for landscaping and the remaining mainly for domestic use by homes, offices

and small and medium size enterprises [3, 4]. %17 (=22 million m®/year or ~60,000

43



m®/d) of all domestic usage (=88 million m*/year or ~240,000 m®/d) accounts for flush
water [3, 65]. When the data provided above considered, it addresses that around 50%
of potable water is being used by various industrial establishments, for public or
private landscape irrigation and as flushing water, which don’t necessarily require
potable water quality.

Table 3.3: Water consumption in Kocaeli.

m3/year %
Domestic 70,083,262 54
Office 7,448,218 6
Public 10,465,335 8
Spring 93,628 0.1
Industry ~42,834,669 ~33
Potable water 14,582,798 11
Well water 13,996,770 11
Reclaimed water 14,255,101 11
TOTAL 130,925,112 100

Figure 3.8 shows the water consumption in 12 districts, the highest consumption takes
place in 1zmit, Gebze, and Korfez as a result of the comparatively denser urbanization
and industrialization. Most of this water demand is supplied by Yuvacik Dam, which
is the main water source of Kocaeli with the capacity of 51,100,000 m? [5]. Sapanca
Lake (120,000,000 m®) (shared with Sakarya Province), Namazgah Dam (25,000,000
mq), and Denizli Pond (15,000 m®/d) are the other secondary water reserves of Kocaeli
[66].

Darica
Cayirova 7%
Dilovasi 5%
4%
Derince
5%
Karamursel
2%
Golcuk
7%

lzmit
17%

Kandira
3%

Kartepe
9%

Basiskele
7%

Korfez

Gebze 17%
17%

Figure 3.8: Water consumption in districts of Kocaeli.
44



The water abstracted from these sources are distributed by the water network after
treatment in 14 different drinking water treatment plants (DWTP) as given in Figure
3.9. While four of them (Yuvacik Dam, Denizli Pond, Dudutepe, and Avluburun
DWTP) are conventional, the rest is modular facilities with comparatively smaller
capacity located in remote locations [3]. 90% of tap water is treated in Yuvacik Dam

Drinking Water Treatment Plant and the quality of tap water is as given in Table 3.4.

Table 3.4: Tap water quality in Kocaeli.

Parameter UMt \water  roquirements
pH 7.44 6.5-95
Cl mg/L 0.52 0.2-05
Turbidity NTU 0.17 1
Al mg/L 0.04 0.2
Fe mg/L 0.01 0.2
Mn mg/L 0.01 0.05
NO: mg/L 0.01 0.5
NH4 mg/L 0.01 0.5
T. Hardness mg/L 113
Coliform cfu/100mL 0 0
E.coli cfu/100mL 0 0

In recent years, Kocaeli is able to treat 99% of wastewater in 23 wastewater treatment
plants shown in Figure 3.11. While five of those have advanced treatment processes
that are able to remove nitrogen and phosphorus (Plajyolu, Gebze, Dilovasi, Kandira
and Cebeci WWTPs), five have extended aeration activated sludge process (Kullar, 42
Evler, Yenikoy, Korfez, and Karamursel WWTPs). In addition to 11 modular
wastewater treatment plants (Bagirganli, Validekopru, Akmese, Cavuslu, Hakkaniye,
Tavsancil, Umuttepe, Cumakoy, Sarisu, Sucuali, and Seyrek Modular WWTPs), there
is a constructed wetland located in Gebze district (Balcik CW). Kullar and 42 Evler

WWTPs are to be combined into an advanced biological treatment plant.

In 12 of wastewater treatment plants (Gebze, Kandira, Cebeci, Plajyolu, Kullar,
Korfez, Akmese, Umuttepe, Cumakoy, Dilovasi, Sucuali, and Seyrek WWTPs),
conventionally treated wastewater is reclaimed by additional units consisting of sand

filters and UV disinfection located after secondary sedimentation tanks. Wastewater

45



BLACKSEA

Alihocalar Modular

DWTP
Kasikci Modular

owTP
\

Durakli Modular Dudutepe DWTP

owrp

Denizli DWTP

Aviuburun
DWTP

>

MARMARA SEA

5 -~ a '
Osmaniye Suadiye
Modular DWTP v Modular DWTP
Modular DWTP W > Modular DWTP
Sevketiye
Modular OWTP
Dam DWTP
Degirmendere Siretiye
Modular DWTP Modular DWTP

Figure 3.9: Drinking water treatment plants (DWTPs) in Kocaeli.

46



reclamation capacity of these plant (=85,000 m®/d) is equal to 14% of total wastewater
treatment capacity (~600,000 m3/d) in Kocaeli [69] [70]. As given in Figure 3.10,
recently 11% of total wastewater is reclaimed later to be reused for on-site cleaning
and sludge dewatering (for chemical preparation) in treatment plants or landscape
irrigation and street cleaning in some districts of the city. It is also provided to
industrial facilities as an alternative source, to be used for landscape irrigation, cooling,
and various washing functions [69]. Prior to reuse in these industrial entities, reclaimed
wastewater is additionally treated by advanced treatment processes such as
ultrafiltration and reverse osmosis. Reclaimed wastewater is pumped to these
industrial end users that are located approximately 1 to 3 km away from relevant
treatment plants, while it is transferred by water tankers for urban cleaning and some

landscape irrigation.

The influent and effluent quality of conventional treatment plants are given in Table
3.5, together with reclaimed wastewater quality. When it is compared with the limits
in T.R. Technical Procedure for WWTPs, (which is the only standard in Turkish
Republic for water reuse) the quality of reclaimed domestic wastewater is not suitable
for reuse for irrigational purposes in terms of conductivity, turbidity, and SAR
parameters. For other industrial end-use purposes, it is also additionally treated prior

to reuse.

11%
2016 14,255,101
—25,488,063
7%
2015 9.465.027
0.04%
2014 | 49,3

62
e 121,358,302
2013

e IEPALH

2012
™ 121,536,384

2011
. 103,647,399

2010
. 104,420,383

m®/year

74,965

Reclamed waste water  ® Waste water

Figure 3.10: Wastewater treatment and reclamation in Kocaeli.

47



Table 3.5: Reclaimed water quality in Kocaeli.

Kullar WWTP Plajyolu WWTP Gebze WWTP TR Tech.
et ST RS | AN RO | g A Pres s or T
pH 7.7 7.5 7.6 7.5 7.0 7.4 7.8 7.4 7.0 6-9
Conduct.  aslm 1377 1729 1929 700
Turbidity NTU 2.16 5.11 3.42 2
NH. mg/L 35 3 0.27 15 0.5 0.40 40 3 0.44
Hardness Mo cacos 299 277 349
Mn mg/L 0.11 0.10 0.15 0.2
cd mg/L 0.01 0.01 0.01
Fe mg/L 0.02 0.06 0.04 5
Ni mg/L 0.04 0.02 0.2
Cr mg/L 0.04 0.02 0.1
Cu mg/L 0.01 0.05 0.02 0.2
Al mg/L 0.02 0.11 0.02 5
B mg/L 0.22 0.19 0.14 0.7
Zn mg/L 0.02 0.06 0.06 2

48



Table 3.5 (continued): Reclaimed water quality in Kocaeli.

Kullar WWTP Plajyolu WWTP Gebze WWTP T.R. Tech.
Influent Extended  Rapidsand | jnfluent Advanced  Rapidsand | nfuent Advanced Pres. sand f(l)Drr ?/f/?/?/lﬂl'rlgs
aeration filter + UV biologic. filter + UV biologic. filter + UV
Ph mg/L 0.07 0.01 5
TP ma/L 5 0.1 8 0.6 0.50 10 0.8 0.23
NO--N mg/L 75 55 55 5 3 7 5 4.03
SO, mg/L 72 110 150
Cl mg/L 114 441 559 140*
T.N mg/L 58 57 30 6 5 50 9 7
SAR 3 14 6
BOD mg/L 210 8 150 5 230 7 20
COD mg/L 540 50 330 30 25 530 25 19
TSS mg/L 300 20 10 190 10 7 350 25 15 30
T. Coli cfu/100mL 7 0 14**
E.Coli cfu/100mL 15 0

*Only during surface irrigation; **Faecal coli.

49



BLACKSEA

v i v
Bagirganli v Seyrek
WWTP 3 WWTP

v Kandira
WWTP

Sarisu v

WWTP

Cumakoy Cavuslu
WWTP

¥
Hakkaniye
v WWTP

'
WWTP
WWTP

g

‘y Plajyolu
g Dilovasi 9 Yenikoy WWTP v \ WWTP
WWTP Tavsancil
WWTP

MA RM A RA S EA Kullar WWTP .Y Kullar 42 Evler WWTP

Y

Karamursel WWTP

Validekopru WWTP

Figure 3.11: Wastewater treatment plants (WWTPs) in Kocaeli
50



4. METHOD AND SYSTEMATIC

4.1 Selection of Study Area: Yenikent Neighborhood

Selection of the study area is the initial step for the conversion of conventional
wastewater management system into source separation of grey water. There are several
criteria to take into consideration while selecting the relevant application area that are

indicated below in order of priorities.

e Compactness and size of study area

e Grey water potential/volume

e Reuse potentials/Potential end-use areas

e Proximity between origin of grey water and potential reuse areas

e Existing water supply of potential reuse areas and proximity between

Considering all the selection criteria, compact residential areas surrounded by potential
reuse areas are primarily determined in Kocaeli. The research mainly focused on
planned urbanization sites consisting of building complexes. As a result of its
comparatively regular urbanization and sufficient number of households, Yenikent is
selected as a representative location. In order to confirm the suitability of the
neighborhood, potential reuse areas are determined as Gebze Organized Industrial
Site, Guzeller Organized Industrial Site, and Gaziler Natural Park, which are discussed
more in detail in Chapter 5.3. Proximity between Yenikent Neighborhood and
potential reuse areas, existing resource that supply water to these reuse areas and the

proximity between are the other drivers for the selection of this neighborhood.
Yenikent

Yenikent is a neighborhood in Gebze district located on 1 km? (932,548 m?) area, right
across Gebze and Guzeller Organized Industrial Zones and near Gaziler Natural Park
[71]. The number of residents in the neighborhood is estimated at 16,809 living in 105
buildings (each 8-10 stories high, each accommodating around 160 residents) [63]
[72]. The neighborhood is started be built almost 20 years ago and still a developing
field as result of growing industrial activities.

51



The water demand of neighborhood is supplied by main water source in Kocaeli,
Yuvacik Dam, which is located approximately 50 km away as the cross flight as